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Case report 

�  8-years-old boy 
�  Lower limbs, eyelid and genital edema 
�  No family history of interest. Recurrent bronchitis 
 
�  Blood analysis: 

¡ Hypoproteinemia (4.2 g/dL), hypoalbuminemia (1.5 g/dL), 
hyponatremia, hypocalcemia, hyperlipemia. 

 
�  Urinalysis: 

¡ Single urine sample >300 mg/dL (proteins) 
¡ Proteinuria: 120 mg/m2/h (24h urine sample) 

 
 

•  Normal BP values for age 
and sex 

•  No oliguria 
•  No hematuria 



Case report 

� Hospital admission: 
¡ Height and weight: normal range for sex and age. 
 
¡ Complete blood analysis: 

÷ Blood cell count. 
÷ Coagulation. 
÷ Kidney and liver function: normal. 
÷ Normal serum proteinogram, complement, antinuclear antibodies 

(ANA), antiDNA negative, high lipoprotein levels. 
 

 



Case report 

� Hospital admission: 
¡ Therapeutic management: 

÷ Corticosteroids, Calcium, Vitamin D and  furosemide. 
÷ Supportive measures. 
 

¡ Minimal changes NEPHROTIC SYNDROME is suspected 
¡ Discharged after 9 days 

 

Follow up by Pediatric Nephrology department  
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DEFINITION 

� Glomerular disease characterized by: 
¡  Proteinuria > 40 mg/m2/h 
¡  Hypoalbuminemia < 2.5 g/dL 
¡  Edema 
¡  Hyperlipemia 
¡  Endocrine disorders 

Most frequent primary glomerulopathy in children 



Classification 

Secondary NS 

Primary NS 
 

•  90% of cases 
•  Idiopathic, genetic or 
congenital (<12 months) 



Pathogenesis 

� Foot process and filtration system injury:  
�  Proteinuria 
 

�   Injury mechanisms: 
¡  Inmunological 
¡  Genetic mutations 



Patogenia 



Genetic Nephrotic Syndrome 

� Most common findings: 
¡ Early and severe onset 
¡ Lack of response to treatment 
¡ Low post-transplant relapse 
 

� Involved genes: 
¡  NPHS1, NPHS2, WT1 y LAMB2 
¡  90% before 3m and 2/3 begin 4-12m 

•  Congenital NS, Finnish type (most 
common of congenital NS) 

•  NPHS2 gene mutations 
•  PLCE1 gene mutations 
•  Familiar focal segmental 

glomerulosclerosis 



Genetic and syndromic NS 



Clinical symptoms 

� Appearance of edema: 
¡ Significant in the face and genitals, characteristically in the 

morning. 
 

� Less frequent: 
¡ Hematuria (25%) 
¡ HTA (20%) 
¡ Renal failure (3%) 
¡ Pleural effusion without edema PE!! 
¡ Ascites, hepatomegaly and abdominal pain 
¡ Hyperlipemia, hypercoagulability, thyroid disorders. 



Diagnosis 

� Classical triad: 
¡ Proteinuria > 40 mg/m2/h 
¡ Hypoalbuminemia < 2.5 g/dL 
¡ Edema 
 

� Anamnesis with PH and FH: 
¡ Familial nephropathy, recently infectious diseases, vaccine 

calendar (Chickenpox!!) 
 

� Detailed physical examination: 
¡ Weight gain, location of edema, clinical signs of complications 

and extrarenal symptoms. 



Diagnosis 

� Complementary tests: 
¡ Complete blood analysis. 
¡ Viral serology 
¡ Mantoux and pharyngeal swab test. 
¡ Proteinuria 24h, urynalisis. 
 
 
 
¡ Imaging tests (ECO y chest X-ray). 
¡ Genetical tests: congenital NS, familial and CRNS.  
¡ Kidney biopsy: SELECTED PATIENTS 



When to perform a kidney biopsy? 

•  On first manifestations: 
Ø  Renal failure, macroscopic hematuria and HTA.  
Ø  Age less than 1 year-old (or more than 10) 
Ø  Familial NS 
Ø  CRNS 
 

•  On the follow-up: 
Ø  Lack of response to the treatment, late onset corticoresistance. 
Ø  Before beginning IS drugs as Cyclosporin A or prolonged IS 

treatment (>24 months). 
 

•  In frequently relapse NS or in corticodependent NS it has to 
be evaluated independently. 
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NS Natural History 

•  Most idiopathic NS respond to treatment: 
¡ About 20% become CRNS 
¡ More than 2/3  relapse between 2-3 months 
¡ Up to 60% become CDNS 
 

•  Complete remission of NS:  7-10 years without 
relapse. 

 
•  CSNS and MCD reach adulthood in complete 

remission. 



NS Natural History 

� CRNS becomes renal failure between 30 to 50% 
when 5 years of follow-up. 

 
� Without treatment mortality reaches 40% due to 

thrombotic and infectious diseases. 



NS Natural History 

� According to CE response: 
¡ Corticosensitive NS: 

÷ Dissapears proteinuria and reach normal albumin after treatment. 
¡ Corticoresistent NS: 

÷ Disease persists despite treatment after 8 weeks. 
 

� According to evolution: 
¡ CSNS with single outbreak and infrequent relapses. 
¡ Frequently relapse NS. 
¡ CDNS. 
¡ Late onset CRNS. 



Goals of Therapy 

� To treat acute complications and reach complete 
remission of NS. 

 
� To prevent frequent relapses and secondary side effects 

of illness and long-term therapy. 
 
� To ensure continuity from childhood care to adulthood. 



� CORTICOTHERAPY 
¡ ORAL PREDNISONE: 

÷ Initial dose: 60 mg/m2/day (2mg/kg/day) during 4-6 weeks. 
÷ Maintenance dose: 40 mg/m2/alternate days (1.5 mg/kg) during 

4-6 weeks. 
 
 

Specific therapy 



Specific therapy 

� IMMUNOSUPRESIVE DRUGS 
¡ Corticodependent NS, corticoresistant NS, severe CE side 

effects: 
 

÷ CYCLOPHOSPHAMIDE. 
 
÷ CYCLOSPORIN A. 
 
÷ MYCOPHENOLATE MOPHETIL. 
 



Symptomatic treatment 

Decrease edema 

Selected cases: 
•  Congenital NS 
•  Severe edema 
•  Severe infections 

Decreases 
thrombotic risk 

In selected cases 
(careful!!) 



Preventive treatment 

Bacterial infections 

Hypertension 

CE induced Osteoporosis 

Hyperlipemia 
management 

Hospital admission Viral infections 



Preventive treatment 

� Management of thromboembolic complications: 
¡ General measures: 

÷ Avoid rest, contraindicate embolic high risk procedures and correct 
hypovolemia. 

 
¡ Antiagregant or anticoagulant therapy with LMWH in high risk 

patients: 
÷ Severe anasarca, previous thromboembolism, CRNS, prolonged 

corticotherapy... 
 

 •  Hypoalbuminemia < 2 g/dL. 
•  Fibrinogen > 6 g/L. 
•  Antithrombin III < 70%. 
•  D-dimer > 1000 ng/mL 



Preventive treatment 

� Management of immunizations: 
¡ General vaccine calendar and also include: 

÷ Chickenpox vaccine. 
÷ Annual Flu vaccine. 

÷ To prevent bacterial infections. 
÷ Pneumococcal vaccine. 
 

¡ Annual Flu vaccination to cohabitants and also CP vaccine if 
low rate in immunocompromised patient. 

 

¡S. Pneumoniae: 50-60% sepsis/peritonitis in children with NS! 



Preventive treatment 

� When to vaccinate? 
¡ In remission phase when CE dosage is < 1 mg/kg/day. 
 
¡ Contraindications (attenuated vaccines as TV and CP): 

÷ Relapse periods, IS treatment and when using CE during 14 days 
(until 4 weeks later): 2 mg/kg/day. 
 



The importance of Follow-up 

� Take care of treatment side effects: 
¡ CORTICOTHERAPY 

÷ Surveillance and management of BP. 
÷ Growth rate surveillance because of growth restriction risk. 
÷ Phosphocalcic metabolism control. 
÷ Dietetic interventions to prevent obesity, hyperlipemia and DM. 
÷ Ophthalmological control: cataracts and glaucoma risk. 

 
¡ Specific control of IS side effects. 
 



Paso a edad adulta….. 
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Síndrome Nefrótico: ADULTO 

	
  
	
  
	
  
	
  
o  GN Membranosa 

•  Autoinmunitarias 
•  Lupus 
•  Artritis reumatoide 
•  Dermatomiositis 

•  Infecciones 
•  Hepatitis B y C 
•  VIH 
•  Lepra 

•  Fármacos 
•  Captopril 
•  Penicilamina 
•  Sales de oro 
•  AINEs 

•  Neoplásica 
•  Carcinomas 
•  Enf Hodgkin´s 
•  Melanoma 
•  Mesotelioma 
	
  
	
  

o  Nefropatía de cambios mínimos 

ANAs,	
  an(-­‐DNA,	
  
C3,	
  C4,	
  	
  

factor	
  reumatoide,	
  
inmunoglobulinas	
  

Serología	
  VHB,	
  VHC,	
  
VIH	
  



Síndrome Nefrótico: ADULTO 

	
  
	
  
	
  
	
  
•  GN focal y 

segmentaria 

•  Primarias e idiopáticas 
•  Secundarias:  Nefropatía por hiperfiltración 
 

o  Agenesia unilateral 
o  Hipoplasia o displasia renales 
o  Reflujo vesicoureteral 
o  Obesidad  
o  Diabetes mellitus 
o  Síndrome de apnea del sueño 
 

•  Fármacos y drogas (pamidronato, litio, interferón, 
heroína) 

•  Asociado a infecciones víricas (VIH, parvovirus 
B19) 

 
 



Diagnóstico 

o  Clínico: Síndrome nefrótico. 
o  Biopsia renal:  

o  Proteinuria nefrótica de alto grado 
o  Presencia de deterioro de función renal 
o  Rápida progresión renal 
o  Recidiva tras trasplante 
 



Nefropatía de Cambios mínimos: ADULTO 

o  Causa del 15-20 % de SN. 
o  Caracteriza:  

o Síndrome nefrótico: 
§  Hipoalbuminemia, proteinuria en rango nefrótico y edema. 

o Suceptibilidad a infecciones 
o Dislipemia 
o Hipercoagubilidad 
o Raro: HTA e insuficiencia renal.  

o  Respuesta más lenta. Terapia > 8 semanas, hasta 3-4 
meses. 

o  Tratamiento con corticoides: remisión completa 80-95%. 
o  50-75% tendrá recaída. Recaídas frecuentes 10-25%.   

 



Clasificación de respuesta al tratamiento 

o  Respuesta completa (remisión): ↓ <300 mg/día.   
o  Respuesta parcial: ↓ <300 mg/día y 3.5 g/día.  

o  Recaída: proteinuria en rango nefrótico en pacientes 
remisión.  

o  Dependencia a corticoides: recaída durante el 
tratamiento o necesidad de mantener el tratamiento.  

o  Resistencia a glucocorticoides: poca o ninguna 
reducción de proteinuria con terapia prolongada. 
 



Terapia NO inmunosupresora: 
 Nefropatía de Cambios Mínimos  

o  Medidas generales:  
o  Dieta con restricción de sal y líquidos. 
o  Dieta normocalórica. Normoproteica o hipoproteica. 
o  IECA o ARA2.  

o  Tratamiento del edema 
o  Tratamiento de la hiperlipidemia:  

o  Ejercicio y reducción de peso. 
o  Dieta pobre en colesterol.  
o  Estatinas, fibratos y ezetimiba. 

IECAS /ARA II 



Terapia NO inmunosupresora: 
 Nefropatía de Cambios Mínimos  

o  Tratamiento de las complicaciones trombóticas. 
o  Proteinuria >10 g/24 hrs 
o  Albuminemia <2.3 g/dL 
o  Antitrombina III <75% del valor normal 
o  Hipovolemia 
 

o  Tratamiento de las complicaciones infecciosas. 
o  En adultos no hay evidencia  para el uso de medidas 

profilácticas. 
 
 



Terapia inmunosupresora:  
 Nefropatía de Cambios Mínimos 

o  Tratamiento específico: 
Corticoterapia:  prednisona o prednisolona. 
Dosis 1 mg/kg/día (máximo 80 mg/día) .  Reducción a las 

6-8 semanas.  
>65 años: Dosis 1 mg/kg/día. Reducción 0.8 mg/kg/día a las 

4 semanas.  



Terapia inmunosupresora:  
Nefropatía de Cambios Mínimos 

o  Tratamiento de recaídas frecuentes o 
cortidependencia: 
o  Alquilantes: ciclofosfamida, clorambucil. 
o  Inhibidores de calcineurina: Ciclosporina A o 

tacrolimus. 
o  Inhibodores de la sintesis de purinas: Azatioprina, 

micofenolato mofetilo 
o  Ac. Monoclonal: Rituximab 

o  Tratamiento para la corticoresistencia. 
o  Ciclosporina A 



GN segmentaria y focal primaria en el ADULTO 

o  Causa del 20 % de SN. 
o  Caracteriza:  

o  Síndrome nefrótico 
o  Microhematuria leve. 
o  HTA  
o  Insuficiencia renal. 

o  50 % de los casos resistentes evolucionan IR a los 10 
años y algunos presentan evolución más rápida (2-3 
años) 

o  Recidiva tras trasplante en el 25 % (primeros días).  



Factores que influyen en  
repuesta al tratamiento y/o pronóstico 

o  Grado de proteinuria: 
o  Proteinuria ≥3.5 g/día y albúmina plasmática baja:  

•  Supervivencia 60-90% a los 5 años y 30-55% a los 10 años. 
o  Proteinuria >10 g/día peor pronóstico. 

o  Severidad de disfunción renal. 
o  Hallazgos histológicos: fibrosis intersticial. 

o  Respuesta al tratamiento 



Tratamiento de  
glomerulonefritis focal y segmentaria primaria 
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1 mg/kg/día 

Individualizar 



Tratamiento: GN segmentaria y focal primaria 

o  Pacientes no tratados previamente/recaída:  
o  Prednisona al menos 16 semanas 
o  Inhibidores de la calcineurina con o sin corticoides.  

o  Tratamiento de recaídas frecuentes o 
cortidependencia o corticoresistencia: 
o  Repetir prednisona y ciclosporina. 
o  Inhibodores de la sintesis de purinas: Azatioprina 

micofenolato mofetilo 
o  Alquilantes: ciclofosfamida, clorambucil. 
o  Rituximab 

o  Rápida progresión/insuficiencia renal/recidiva en 
trasplante: plasmaféresis. 



Tratamiento: GN segmentaria y focal primaria 

o  No usar terapia inmunosupresora:  
o  Ausencia de síndrome nefrótico 
o  Evidencia histológica de extensa glomeruloesclerosis y 

fibrosis intersticial.  



“Children are not little adults” 

Thank you very much for your attention!!! 


